FICCI CMSME WEBINAR - 2024

CASE STUDY - WATER AUDIT & INDUSTRIAL WATER USE EFFICIENCY

b,
Gujarat Eco-lextile Park %@)
v lora

GROUP

GUJARAT ECO TEXTILE PARK

(LUTHRA GROUP)

Presented By : Ashish Mehta (VP — Technical Services)
Date : 30/08/2024



Content

Introduction — GETP at Glance, Layout

Industry Classification

Project Objectives & Challenges

Project Activities

(Strategy, Planning, and Implementation)

Impact of project (Before & After CP implementation)
Water conservation steps — Checklists

CETP with 25 MLD UF — RO Recycling System

Benefits of the project & Improvement so far
Photographs of GETP achievements



Introduction - GETP at a Glance

Common Effluent Treatment Plant
[...]
denim unit, yarn dyeing unit etc....by Gujarat cleaner production centre, Gandhinagar
as per MOU signed at textile India 2017 international exhibition.

Energy conservation studies by — FICCI New Delhi, sponsored by Shell India.
Implementation of 25 MLD Recycling and reuse project under IPDS Scheme

Implementation of Recycle water network with Flow metering system



CP - Project Cost & Contribution

Cost
(Rs. Lakhs)

GETP Member Contribution for
1. Cleaner Production Assessment 2.50
Studies

CP studies by GCPC -
Gandhinagar

GETP contribution for Textile
2. Technical Consultant 10.00
M/s ECS Engineers

Project implementation &
technical support

3 GETP contribution for CP cell 5 00 Administration and

development technical support

Purchase of Flow meters,
40.00 and utility studies by
certified Energy Auditor

FICCI Sponsored Project for
Steam & water Conservation

5. Total Project Cost 57.50



Recycling Plant — UFRO — 25MLD — IPDS Project Scheme Investment

Project Cost Estimate
Rs. in Lakhs

Project Component Description

1 | Civil Work 1455.00
2 | Mechanical Work 10039.00
3 |Electrical Work 845.00
4 | Instrumentation Work 1103.00
5 | Recycle water Conveyance system 480.00
6 |Others 1909.00

TOTAL COST 15831.00

10



Signing MOU with SHELL, at Textile India
2017, Gandhinagar.

GETP has arranged training GETP has arranged Training

4 L 'l : ) g : GETP has arranged training
programme in association with programme in association with rosrammal iAo
GCPC, Gandhinagar 27th July GCPC, Gandhinagar 20th July Prog

2016 — KICK OFF 2015 with FICCI, Delhi




TP
- T CLEANER PRODUCTION CHECKLIST (TEXTILE SECTOR)

SR.NO. C.P. OPTIONS

b RECYCLE/REUSE OF COOLING WATER AND CONDENSATE
WATER AS BOILER FEED WATER.

2 REUSE OF TREATED WATER FOR WASHING AT PRINTING
MACHINES.

3 WATER CUNSUMPTION OPTIMISATION AT JIGGER
MACHINES.

a CAUSTIC SODA RECOVERY SYSTEM.L

s CAUSTIC BATCH WASHING IN PLACE OF CONTINUOUS
WASHING IN JET

s REPLACEMENT OF ALKALINE SCOURING WITH BI1O-
SCOURING ENZYME FOR ENZYMATIC SCOURING.

& REUSE OF ALKALINE STREAM MERCERISING.

s EFFICIENT BOILER OPERATION.

S OPTIMIZATION OF HEAT ENERGY IN JIGGER MACHINES.

10 LOW LIQUOR RATIO JET DYEING MACHINES.

i1 AUTO COLOUR DISPENSING THROUGH
SPECTROPHOTOTMETER & CHEMICAL DISPENSING
SYSTENMNL

iz INSTALLATION OF VARIABLE FREQUENCY DRIVE IN JET
DYEING MACHINES.

i3 HEAT LOSS OPTIMISATION AT CYLINDER DRYING RANGE.

i4 OPTIMIZATION OF EXHAUST BY CONTROLLING THE
EXHAUST HUMIDITY WITH AUTOMATIC AT STENER/AGER.

is INSTALLATION OF WATER FLOW METER AT MIACHINE
LEVEL AND DEPARTMENT LEVEL TO MONITER WATER
CONSUMPTION.

is CONDENSATE RECOVERY.

a7z OPTIMISATION OF HEAT LOSSES IN DRYER.

is VARIABLE FREQUENCY DRIVE ON MAJOR ELECTRICAL
MOTORS.

is AVOID CONTINUOUS WASH IN JET DYEING/DRUM
WASHING MACHINE AND WATER USAGE OPTIMIZATION.

20 PRODUCT CHANGE- COLOUR SHADE SEKLECTION FROM
WASTAGE COLOUR PASTE




GETP
Gujarat Eca-Textie Park

WATER SAVING CHECKILIST

UNIT NAME: DATE:

SR.NO

WATER CONSERVATION LIST

Bath. Toilet, Water Tapping Open Or Close.

2. Possible. Flow Metering System In Plant. (Section Wise And M/C).
3. R.O. Waste Water Recovery System

4. Open Tapping Size And No. Of Tapping To Be Reduced

o 2 Cooling Water Recovery System.

6. Condensate Recovery System.

i 'Screen Wash Timer System.

8. Screen Wash Reduced Tapping Size.

Oo. Dhulai-Kundi Water Reuse From Last Kundi To First Kundi.
10. Auto Screen Washing M/C.

[ Stop-Beam Dyeing Outer Cooling Or Reuse It.

12, Recovery Water With All Vacuum Pumps.

13. Zero-Zero MJ/C Cooling Water Pumps.(Recycle)

Authorized sign:

13




GETP
Gujsrat Eco-Textile Park

WATER SAVING CHECKI1L.IST

UNIT NAME: DATE:
SR.NO WATER CONSERVATION LIST
14, Flat Bed And Rotary Printing Machine Blanket Washing Water Use

ETP Or Reuse Water.

IS5. Ghanti Water Recovery System.

16. Fresh Water In Printing M/C- Block Bottom Of Washing Unit &
Overflow Through Side.

17. Fresh Water Use In Flat Bed & Rotary Printing MJ/C Install Control
Valve In Inlet Line.

I18. Use Complete ETP Water For Dyeing (Primary-Secondary-Tertiary).

19. Dhulai Kundi Sgqueezer System Installation.

20. Running Wash Control On Jet Drum. By Install Pneumatic Valve
On Inlet And Outlet Of MJ/C.

21. Drum Washer Last Cooling Water Recovery.

7 = Water Level Controller Or Indicator In Jet & Drum.

23, Water Discharge Through Collection Tank Or Direct.

24, Scrubber Water Recycle From ETP Treatment.

25, Install Hydraulic System In Printing MJ/C.

26. Other Water Saving Scheme.

Authorized sign:

14




S.NO.

N oo o b

10

11
12

13

14

15

16
17

18

19
20

21

22

23

24
25
26

Machine Name

U jet Dyeing
Long jet Dyeing
Softlina WR Machine

Drum Washer
Jigger Machine
Jati Jigger
Maxi Jigger
HTHP jigger (KOREAN)
Beam Dyeing
Soft Flow Dyeing

Ghanti
Washing Kundi

Zero -Zero
Sanforizing Machine

Singeing Machine

Winch
Braso m/c

Decatising Machine

Loop Ager

Compactor

Mecerising Machine
Contin. Bleaching Range

Calendering Machine

Ballon Padder
Pressure Ager

Drying Range

Total

(Nos.)

546
76

49

141
219

22

17

38
25

50

16

22

21

12

36

Standard
Water

Required Per

5000
5000

3500

5000

150000
500

4000

WATER SAVING POTENTIAL AT GETP 2022
CONNECTED TO BOILER

Existing Water Saving  Water Saving Existing
Consumption Per Mc Per Per Mc Per Consunmptio
Per Batch (Litre) ~ Batch (Litre) Day (Litre)  Per Day (KL)
15042
3732
1645
7520
1998
8000 3000 6000 125
8000 3000 6000 72
5000 1500 3000 9
6500 1500 3000 284
908
200000 50000 50000 5060
1500 1000 20000 1483
7000 3000 12000 108

Total
Water

Saving Per

3009
466

292

2506
869
47
27

3
66

165

1265
988

186

Selected Steps as per WC

E H D
2,5 20,23

2,4 20,22

2,4 22

2,4 20,22 21

2,11
2,4 22

15
2,9 19

13



S.NO.

27

27

28

29

30

31

32

33

34

35

Machine Name

Stenter Machine
Stenter Machine

Batching Stenter

Flat Bed Printing

Rotary Machine

Digital printing m
/c

Relax Dyer
Padding Machine
Pole Dryer

Tubler Dryer

Total

(Nos.)

83

17

81

19
2

8

Standard

Water

Required Per

Standard Water Reqiuer
Per Day(Litre)

4000

20000

100000

TOTAL KLD

WATER SAVING POTENTIAL AT GETP 2022

Existing Water Saving Water Saving

Consumption Per Mc Per

Per Batch (Litre) Batch (Litre)

Per Mc Per

Day (Litre)

CONNECTED TO THERMOPACK

Existing Use Of
Water Per Day (Li
tre)

8000

60000

150000

Water Saving P
er Mc Per Day
(Litre)

4000

40000

50000

Existing Total

Consumption Water

Per Day (KL) Saving Per

Total Water Savin
g per Day (KL)

664 332
4841 3227
918 306
44409 13569

Selected Steps as per WC

2,7,8,14,
17,16

2,14,17



Drum Machine at T.M. Patel with PLC CAUSTIC RECOVERY PLAN at SANGAM FASHION




FULLY AUTOMATED (PLC) SOFT FLOW DYEING M/C at
GINZA INDUSTRY

LONG-JET MACHINE WITH FULL PLC SYSTEM at VIRAJ MIX WATER (R.O. REJECT+ETP) FOR SCREEN
WASHING at VIRAJ 18




Machine

U jet Dyeing
Long jet Dyeing
Softlina WR Machine
Drum Washer
Jigger Machine
Jati Jigger
Maxi Jigger
HTHP Jigger (korean)
Beam dyeing
Soft flow dyeing
Washing kundi
Zero-Zero
Stenter machine
Flat bed printing
Rotary machine

Total

Total Nos.

546

76

49

141

219

22

17

25

50

83

81

Water Conservation at GETP M/C Wise

Water Consumption per Day (KL) 2022

15042

3732

1645

7520

1998

125

72

284

908

5060

1483

664

4841

918

44300

Total water saving (KL) 2022

3009

466

292

2506

869

47

27

66

165

1265

988

332

3227

306

13569

After CP Study June 2022

12033
3265
1353
5014
1130

78
45
6
218
743
3794
494
332
1614
612

30731



WATER CONSUMPTION
BEFORE CP IMPLEMENTATION

Stenter
machine, 544,
1%

Flat bed
printing, 3825,
10%

%

Zero-Zero,
1275, 3%
U jet Dyeing,
Washing 12948, 35%
kundi, 4250,

12%

Jati Jigger,
0% Long jet
Dyeing, 2897,

8%

Jigger Softlina WR
Machine, Drum Washer, Machine,
1679, 5% 6187, 17% 1410, 4%

WATER CONSUMPTION AFTER
CP IMPLEMENTATION

Flat bed
printing, 1614,

5% /

Stenter
machine, 332,
1%
Zero-Zero, 494,
2%

Washing kundi,
3794, 12%

Soft flow
dyeing, 74

U jet Dyeing,
12033, 39%

Beamd
218,

Jigger Machi
1130, 4%

Drum Washer,
5014, 16%

Long jet
Dyeing, 3265,
11%

Softlina WR
Machine, 1353,
4%

20



WASTEWATER LOAD REDUCTION @ CETP INLET AFTER CP IMPLEMENTATION (IN AVG. MLD)

Type of Industry/Members for Year 2015 2016 2017 2018 2019 2020 2021 2022
Process House 26 29 29 27 25 27 28 27
Yarn Dyeing 3 5 6 10 13 16 14 16
Denim 3 3 4 4 4 4 4 4
Others 3 3 3 4 5 6 11 31
Total 35 40 42 45 47 53 57 78
78
36.58 35.26

LOAD in MLD / Numner of Member Industries

M LOAD in MLD

YEAR

29.78 i

2021

2020

B Number of Industries

2022

21




Effluent by Receiving Sum
member Units i i

|G|

Equalization Tank

-

Chemical Dosing b Sludge Blanket H| Chemical Sump ‘ Filter Press

=

pH correction tank Discharge of treated water to creek

Biological sump ‘ Belt Press

.

4-§<-

Ultra Filtration ‘- CIP / Backwash Ultra Filtration Tank

-

Common treatment

; RO Rej e s .
Reverse Osmosis ‘-' OTa:;JkeCt 1 Facility till Crystallizer

‘ System gets available

FLOW DIAGRAM FOR

60 MLD CETP WITH . ber i "
25 MLD UF-RO RO Permeate ‘- 0 member industries for re-use




CETP - GETP

SBC - 60 MLD

SBC - 40 MLD

Equalization Tank

Collection Sump

MBBR &
Fiber Disc Filter

MEE & MBR Building

Chemical House

C-Tech
Batch Reactor

RO & UF
Building

Admin &
DCS Control Room

Treated Water
Sump

pAe]



Recycle Water Network - GETP

GETP RO SUPPLY DI PIPELINE NETWORK
|
o5 - g e ‘";_. ;
: > e, | . EEE
=\ = || s
Z ™ T v b
- ol - = L
= [7 { @‘_ . | A— oy \\\.\i ;
%) 147 = I 5 h\‘\ !
i ‘
' L

24



CASE STUDY - RECYCLING PLANT of 25 MLD ZLD: (Phase — 1 — Operational — 12 MLD)

25MLD pressurized UF and Pressurized Ultrafiltration (PUF) system to treat the
secondary treated textile effluent for Gujarat Eco Textile park (GETP), Palsana.

Currently in first phase,

- 12 MLD of treated textile effluent recycle & reuse

- 67 % recovery for treatment through UF-RO

- Supplying 8.0 MLD RO permeate treated water to the Member Industries for re-use.

Phase — Il of 12 MLD to be commissioned & supply to increase by Dec 2024.



EXISTING COMMON EFFLUENT TREATMENT PLANT FACILITY

= - - —
B A % = T
ot —= "
3 - + 3 X \
" - ¢ 4 B
' [ e 3
J

FLOW METERING SYSTEM FOR RO PERMEATE AT MEMBER INDUSTRY

26




['v
= | 7 ‘
"ﬁgn'mllllll-] \l-

ELKECTRICAL PANELS for UF/RO

CIP - DOSING AREA

27




PARAMETERS AT DIFFERENT STAGES

Parameters for Primary Treatment

Sr. No. Parameters Unit Inlet Outlet
1 pH -- 7.0-75 7.5-8.0
2 TSS mg/L 350 - 400 70-80
3 CoD mg/L 1000 - 1100 550 - 650
4 BOD mg/L 250 - 300 150 -175
Secondary Treatment - CETP
Sr. No. Parameters Unit Inlet Outlet
1 pH -~ 7.5-8.0 7.2-7.5
2 TSS mg/L 70-80 50-60
3 COD mg/L 550 - 650 200 - 250
4 BOD mg/L 150-175 20-30
UF — RO - Treatment - CETP (Quality of Treated Water)
Sr. No. Parameters Unit Value
1 pH - 7.5-8.0
2 TDS mg/L <350




Improvement so far ...

* Water conservation of approx. 4470 KL per day by the member industries adopting
Cleaner production measures.

 Water conservation of approx. 3800 KL per day due to RO - recycling plant.

* Total saving (4470 + 3800) 8270 KLD at Textile park

e Water conservation in the range of 5 — 35 % by individual industry.

* Treated water internal recycle of 100 KL/day for CETP consumption.

* Benefits of Water recycle and quality improvement, chemical and cost savings.
* Disposal of ETP sludge ( through AFR Facility to Cement industry)

* Complying with PCB consent conditions and norms.

* Water conservation at GETP in last 3 years is as below :

% of Saving
Number of Quantity Average
Average Water Number of . Water Saving
. Member W.r.t previous
Quantity (KLD) . Chambers Per annum
Industries year
(KLD)
2020 19030 53 497 - - -
2021 23412 57 520
2022 30727 78 582 18% 8270 3.90
* Note:

— Water Cost min. 15 Rs/ KL (Borewell water cost)
— Tanker cost min. 60 Rs /KL
— Working days per year 315 Nos. days.

29



Awarded for Best Performing
Textile Park — 2015 by Ministry of Textile

QCFI Surat Chapter

Ministry of Textiles
Government of india

RKS (SIT!

QCFI SURAT CHAPTER
Certificate Of Appreciation

This is to certify that

Mr. /Mrs. /Miss WY [ from

Guiandt  Ere  Taocdile Pade L3 participated in the
One Day >qallonal Convention on "Safety for People, Plant & Planet" held on 4" January 2020 at
R.N.G. Patel Institute of Technology - RNGPIT Bardoli.

Case study presentation competition on Safety concept
& awarded with the Gold/ Silver/ Bronze trophy.

articipation in this Convention.

Vi
Mr. DARTSfivastava

Executive Director, QCFTHQ

We. sincerely appreciate the enthusiastic and commendable p

e Dy

Chairman, QCFI Surat Chapter

T L =

APEX INDIA Green Leaf award 2019

PE JNDAT

ate

This co to centify that

APEX INDIA | & 4
Green Leaf ‘ t f
Award 2019 j B r [ I
for Water y/
Stewardship

GUJARAT ECO TEXTILE PARK, Palsana %a¢ been declared

winner of GOLD AWARD éx ECO INDUSTRIAL
INFRASTRUCTURE PARK/COMMON EFFLUENT TREATMENT
PLANT SECTOR {or oatetanding ackicvement in i

Water Stewardship
"

o oy i




Awarded for National Award For Excellence In Water Management 2018.

(
&/ WATERINSTITUTE

Confederation of Indian Industry

National Award for
Excellence in Water Management 2018

This is to certify that the project implemented by

Gujarat Eco Textile Park Limited
at Surat, Gujarat

fias been identified as a “Noteworthy Project in Water Management”
in “Beyond the Fence” Category.
This has been based on evaluation by the judges at the National
Competition for Excellence in Water Management 2018.

[

Dr. Anil Kakodkar

Mr. Dhruv M Sawhney

Chairman ClI-Triveni Water Institute Chairman of the Jury

& Past President, ClI ClI National Award for Excellence
in Water Management

*

ONE DAY NATIONAL CONVENTIO
ON SAFET, R
PEOPLE, PLANT PLANETY

=)

o

=




Eﬁé

®

’ Gujarat Eco-Textile Park ”M/ <
GROUP

[w] 2 [w] Thank you opo
=T Please visit : www. getp.in %%

El www. luthraindia.com

32


http://www.getp.in/

	Slide 1
	Slide 2: Content 
	Slide 3: Introduction - GETP at a Glance
	Slide 4
	Slide 5
	Slide 6: Objective of the Project
	Slide 7: Project Strategy for Water Conservation
	Slide 8: Planning and Implementation
	Slide 9: CP - Project Cost & Contribution 
	Slide 10: Recycling Plant – UFRO – 25MLD – IPDS Project Scheme Investment 
	Slide 11
	Slide 12
	Slide 13
	Slide 14
	Slide 15
	Slide 16
	Slide 17
	Slide 18
	Slide 19
	Slide 20
	Slide 21: WASTEWATER LOAD REDUCTION @ CETP INLET AFTER CP IMPLEMENTATION (IN AVG. MLD)
	Slide 22: FLOW DIAGRAM FOR 60 MLD CETP WITH  25 MLD UF-RO
	Slide 23
	Slide 24: Recycle  Water Network - GETP
	Slide 25: CASE STUDY - RECYCLING PLANT of 25 MLD ZLD:  (Phase – 1 – Operational – 12 MLD)  25MLD pressurized UF and Pressurized Ultrafiltration (PUF) system to treat the secondary treated textile effluent for Gujarat Eco Textile park (GETP), Palsana.   Cu
	Slide 26
	Slide 27
	Slide 28
	Slide 29: Improvement so far …
	Slide 30
	Slide 31
	Slide 32

